QUT

Queensland University of Technology
Brisbane Australia

This may be the author’s version of a work that was submitted/accepted
for publication in the following source:

Millar, Graeme, Couperthwaite, Sara, & Moodliar, Cameron

(2016)

Strategies for the management and treatment of coal seam gas associated
water.

Renewable and Sustainable Energy Reviews, 57, pp. 669-691.

This file was downloaded from: https://eprints.qut.edu.au/92294/

© Consult author(s) regarding copyright matters

This work is covered by copyright. Unless the document is being made available under a
Creative Commons Licence, you must assume that re-use is limited to personal use and
that permission from the copyright owner must be obtained for all other uses. If the docu-
[...]
through secondary separation techniques [91]. Species such as Al,(OH)s, can agglomerate
forming large surface areas that can aid in rapid adsorption of soluble compounds and
efficiently capture colloidal particles [90]. The formation of H, gas provokes and aids
flotation of the precipitates formed [35]. The entire EC process works by removing
pollutants through the following processes: sorption; co-precipitation; precipitation;

electrostatic attraction; coagulation and flotation [92].

Coal seam water appears to be highly amenable to treatment using electrocoagulation. For
electrocoagulation to operate successfully the solution to be tested must have good
conductivity. In many instances, researchers have added sodium chloride to test solutions
whereas coal seam water already has sufficient salt content. In addition, the primary
targets for removal from the CS water during the pre-treatment stage are alkaline earth ions
(calcium, magnesium, strontium and barium), silica (both colloidal and reactive forms),
algae, fluorine, boron and particulate matter. As can be seen from the studies cited below,
most of these species have been shown to be amenable to removal using

electrocoagulation.

Gao et al. [93] investigated the use of electrocoagulation to remove algae species from
water and concluded that aluminium electrodes were considerably more efficient than steel
(iron) electrodes. Algal removal was promoted by higher water temperature and enhanced
current density. Zeboudji et al. [94] applied electrocoagulation to the treatment of a
solution containing boric acid, and under optimum conditions boron was removed with an
efficiency of 96 %. Xu et al. [95] confirmed the effectiveness of electrocoagulation for boron
control in wastewater with 82 % removed in a single step and >99.9 % removed in a multi-
stage process. Den and Huang [96] reported that silica nano-particles could be removed
from a wastewater stream with efficiencies up to 95 % observed. In addition, sludge
volumes were less, compared to chemical coagulation, and no pH adjustment was required.
Den and Huang [97] also demonstrated the use of electrocoagulation as a pre-treatment
stage for brackish water treated with a reverse osmosis unit. Application of EC was found to
significantly stabilize performance of the system primarily due to prevention of silica scaling

on the membrane surface.

19



Khatibikamal et al. [98] has shown that EC can be an effective process for the removal of
fluoride in industrial wastewater. The optimal pH for fluoride removal was said to be 6 to 7
and the fluoride reduction was noted to be from 4 to 6 mg/L to less than 0.5 mg/L. Zhao et
al. [99] further investigated the influence of common ions such as calcium and magnesium
in solution upon the degree of fluoride removal using EC. Whereas calcium had little
impact, magnesium was identified in significant concentration in the formed flocs and it was

suggested that a layered double hydroxide (Mg-Al-F) may have been created.

Schulz et al. [100] studied the removal by EC of species responsible for scaling in process
water including calcium, magnesium and silica. Another study conducted to analyze the
removal of TSS and turbidity prior to reverse osmosis (RO) found 98 and 99% removal rates
respectively [18]. EC can be used as a very effective pre-treatment for RO, reducing fouling
and pressure changes in the membrane [18]. Recently our research group has applied
electrocoagulation to the treatment of coal seam water sourced from the Surat Basin in
Queensland [40, 101]. In general, electrocoagulation was demonstrated to be more
effective than standard coagulation approaches at removing dissolved ions from the CS
water. Aluminium electrodes were observed to reduce the concentrations of species such
as alkaline earth ions and dissolved silica to a larger extent than mild steel electrodes.
Depending upon the process conditions, removal rates for calcium, barium, magnesium and
strontium ions from solution and dissolved silica could be >90 % [40]. In contrast to the
aforementioned EC studies of boron and fluoride, the removal rates for these latter species
from coal seam water was recorded to be relatively low. Factors such as elevated pH and
the presence of competing ions in the CS water were cited as being responsible for the

disparity in observations between simple solutions and actual coal seam water.

5. Membrane Technologies

Membrane technologies play a major role in the water treatment industry including
processes such as, microfiltration (MF), ultrafiltration (UF), nanofiltration (NF) and reverse
osmosis (RO) [102]. Of the outlined membrane technologies, ultrafiltration has been the
focus of use in the CSG industry for pre-treatment of water prior to the reverse osmosis

stage.

20



5.1 Ultrafiltration

Ultrafiltration (UF) has been a widely used water treatment method in industry and has
been utilized for the removal of particulate matter including viruses, colloids, bacteria, high
molecular weight organic compounds and turbidity [53, 103]. Ultrafiltration operates with a
pressure range of 0.1-5 bar excluding species with a size range of 0.002-0.1 um [104]. The
feed water is commonly fed in a cross-flow action to the UF membrane producing high
superficial velocities [104]. The permeate is passed through and the concentrated solution
is sent to a waste tank [20]. Essentially the larger particles are excluded by the UF
membrane pore size [104]. UF membranes can be made from hydrophobic, intermediate
and hydrophilic polymers [104]. Polymers such as cellulose acetate, polypropylene,
polyethylene, polysulfone, polyethersulfone, polyvinylidene fluoride and polyacrylontrile
are implemented depending on operating conditions [104]. The membranes used in UF
normally have a width of (0.1- 1.0 um) and are applied on a porous layer 50 — 250 um in
width [20]. There are three types of membranes modules used: tubular; capillary and spiral

wound [20].

The application of feed water with UF produces permeates that are of high quality and
physically disinfected [105]. However, fouling occurs on the membrane depending on the
quality of the feed water [106]. Fouling can be mitigated through pre-treatment methods,
periodic cleaning and operating parameters [107]. Periodic cleaning and membrane
replacements inevitably increase operating expenditure and should be minimized [103].
Agricultural organic matter is known to be a primary source of membrane fouling along with
other species such as silica [103]. Chemical coagulants consisting of Fe and Al salts
(Aly(SO4)3, Fe,(S04)s and FeCls) have been added to the feed water as a pre-treatment to UF
[103]. Coagulation of this type is called “in-line” coagulation and is used to increase
performance of the membrane and reduce membrane fouling [108]. Flux decline in UF is
commonly associated with concentration polarization of solute at the surface of the
membrane [109]. This simultaneously occurs with irreversible fouling and cake layer
formation on the surface of the membrane [109]. Algae cells (commonly associated with
bio-fouling) and extracellular organic matter (EOM) are constituents that can be removed by

ultrafiltration however the algae cells and EOM deposited on the membrane have the ability

21



to cause severe fouling of the UF membrane [110]. It should be noted that the effects of
membrane properties such as, pore size and hydrophobicity have an effect on the degree of
fouling caused by EOM [110]. Bio-fouling is also a problem in reverse osmosis membranes
and consists of the buildup of micro-organisms and organic material at the surface of the
membrane causing a biofilm that decreases RO performance [85]. Hence, in the water
treatment industry the design of RO desalination plants incorporates a double barrier pre-

treatment system of UF and MF [85].

6. Water Softening

6.1 lon Exchange (IX) Softening

lon exchange is widely used in the water treatment industry through the use of softening to
eradicate scale forming components on membrane processes such as RO and UF [111]. The
removal of scale forming compounds prior to reverse osmosis mitigates flux problems,
increases recovery rates and ultimately decreases brine waste [112]. The major salts that
produce scaling in membranes are: calcium carbonate (CaCOs); magnesium carbonate
(MgCO03); magnesium hydroxide (Mg(OH;)) and calcium sulphate (CaSO,4) [112]. The latter
salts precipitate on RO/UF membranes, which inhibits the productivity of the membranes
[113]. IX can be used as a pre-treatment method for RO to reduce the hardness properties
of the water and to prevent scale forming [38, 112]. The specific objective of water
softening is to reduce the levels of magnesium and calcium in the feed water [53]. Typical

exchange processes for water hardness removal in IX with Na* resin [53] are shown below:

Ca?t + 2Na*R & 2Na' + Ca?'R,
Mg?t + 2Na*R & 2Nat + Mg?*R,

The sodium cations (Na*) on the resin exchanges with Mg®* and Ca®* in solution, thereby
reducing scale formation on the membrane and increasing recovery rates [112]. Cation
exchange is an alternative to chemical softening and produces smaller volumes of sludge
[114]. Apell and Boyer [114] found that RO feed water without pre-treatment gave water
recoveries of >35%, however, with IX pre-treatment recovery rates improved to ca. 90%.
Weak acid cation (WAC) resins are commonly used for softening of water prior to a reverse

osmosis unit [115]. However, strong acid cation (SAC) [116] and chelating resins such as

22



those with iminodiacetic acid functional groups [117] can also be employed. Ghergeles et
al. [118] demonstrated that geothermal water which was brackish in character, similar to CS

water, could be softened successfully using a strong acid cation resin.

6.2 Lime Softening

Lime softening is currently employed at the QGC 92 ML/day water treatment plant located
at the Kenya operations site near Chinchilla [119]. Lime softening normally involves the
application of lime-soda ash to reduce the hardness of the water [20], through the
precipitation of magnesium and calcium [120]. Mohammadadesmaeili et al. [121]
investigated the ability of various lime-soda softening methods with the aim of selectively
recovering pure salts which had commercial value. Simple addition of lime-soda resulted in
collection of calcium carbonate and magnesium hydroxide mixtures of minimal worth.
Modification of the solution pH, however, was found to offer some advantages in terms of
recovery of desirable products such as relatively high purity calcium sulphate which could

be used for building products.

7. Chemical Addition

Dissolved organic compounds (DOC) and hardness cause fouling in membranes and are
recommended to be removed prior to any demineralization process [114]. Thus, anti-
scalants are often added to the water in the aim to prevent precipitation of salts [112].
Hater et al. [122] evaluated a wide range of potential anti-scalants and discovered that
several demonstrated effectiveness in the pH range 7.6 to 9.0. Biofouling is a well-known
and extensively studied phenomenon which occurs during reverse osmosis treatment of salt
laden water [123, 124]. When biofouling is present, membrane flux and salt rejection
effectiveness are normally diminished. Consequently, addition of chemicals such as chlorine
and ozone have been used for disinfection purposes in order to minimize fouling potential
[124]. Hijnen et al. [125] examined the efficacy of chemicals for membrane cleaning and
concluded that a mixture of sodium hydroxide and sodium dodecyl sulphate was optimal

among the chemical combinations studied.

23



8. lon Exchange Desalination

8.1 Principles of lon Exchange

lon exchange is a well-established technology for water treatment, especially for
applications such as demineralization of brackish water [115, 126]. lon exchange (IX)
comprises a reversible process that exchanges ions stoichiometrically between solution and
active sites on, for example, a synthetic resin [20, 127, 128]. The end result comprises
unwanted ions left on the resin bed and desirable ions passing through the column [53].
The water flows through the resin beads allowing ions in the water to exchange with ions

attached to the resin.

a

+H,0

-
Q.

Figure 5: General representation of ion exchange desalination process

H+
-« Q@
OH

8.2 Functional Groups and Resins

Synthetic resins are the most popular material for commercial ion exchange processes due
to their relatively low cost, ready availability, consistency and high level of technical
support. The type of functional group attached to the resin determines its classification:
strong acid cation (SAC); strong base anion (SBA); weak acid cation (WAC) and weak base
anion (WBA). The functional groups present on a strong acid cation resin are normally
sulphonic acid species (SO3 H") whereas on a weak acid cation resin carboxylic acid groups
are typically present (CO,H). As a general rule, the exchange capacity of strong acid cation
resins (ca. 1.8 to 2 eg/L) is lower than weak acid cation resins (ca. 3.8 to 4.5 eq/L).
However, strong acid cations have the advantage of operating at all pH ranges whereas for
desalination processes weak acid cation resins perform best at alkaline solution pH values.
Likewise, for weak base anion resins the functional group is typically a tertiary amine group

with a capacity of approximately 1.3 eq/L. Strong base anion resins have quaternary amine

24



functional groups and anion capacity of ca. 1.0 to 1.3 eq/L depending upon whether

chloride or hydroxyl groups are present on the exchange sites.

Recent interest has extended to shallow shell technology (SST) resins supplied by Purolite
[129]. The basis of the SST resins is that of a core-shell arrangement where the inner core of
the resin has not been functionalized. One advantage of this latter resin architecture is that
regeneration is potentially easier due to the shorter diffusion path lengths with the shallow
shell concept and thus chemical consumption costs can be substantially reduced. Downey
[129] also suggests that leakage rates (i.e. the concentration of ions in the treated effluent)
from the resin bed are less compared with conventional resins, as well as reduced rinse
volumes and increased running times. Of particular interest of the CSG industry is the claim
that a shallow shell technology strong acid cation resin can be used as a water softening
stage prior to reverse osmosis [130]. The key benefit is that the resin can be regenerated

using RO reject brine instead of relatively expensive sodium hydroxide.

8.3 lon Exchange (IX) Desalination

The most elementary process for almost complete desalination of coal seam water
comprising mainly of sodium chloride and sodium bicarbonate, is the combination of a
strong acid cation resin plus a weak base anion resin [Figure 6]. The strong acid cation resin
would be expected to remove all major cations from solution and produce an effluent
comprising of a mixture of strong and weak acids. As weak base anion resins operate
optimally when the solution is acidic the removal of anions such as chloride, sulphate and
phosphate is expected to occur [126]. One word of caution is that the passage of
bicarbonate and carbonate ions through the acidic environment of the strong acid cation
bed is expected to result in evolution of significant volumes of carbon dioxide. For safety
reasons a degassing system is usually required between the two resin beds [115]. For CS
water comprised mainly of sodium bicarbonate, use of only a strong acid cation resin was
found to be satisfactory at removing not only cations such as sodium but also calcium while
concomitantly destroying bicarbonate and carbonate species due to the low treated water
pH produced [76]. Regeneration of the resin was achieved by use of hydrochloric or
sulphuric acid solutions. Treated water quality was quoted to be pH between 7 and 7.5, less